
BU800  
Parts List

Models:
56383526

8/2014 revised 6/2016 REV D
Form no. 56042615





4/2014 3 56042615 - BU800

PARTS LIST

DESCRIPTION PAGE

Assembly - BU800 .................................................................................. 4-5
Frame Assembly ..................................................................................... 6-7
Handle Assembly .................................................................................... 8-9
Body Assembly .................................................................................... 10-11
Head Assembly ................................................................................... 12-13
Active Vac Kit ........................................................................................... 14
Transaxle .................................................................................................. 15
Ladder Diagram ....................................................................................... 16
Recommended Spare Parts ..................................................................... 17

WHEN ORDERING PARTS

 * Use the part numbers from the “Part No.” columns in this parts list.

 * Specify the model and serial number of the machine.

 * Use the space below to record the model and serial number for future reference.

 Model   Serial No.

TABLE OF CONTENTS



4 BU800 - 56042615 4/2014

PARTS LIST

ASSEMBLY - BU800

8
11

 5 

 6 

9

12

4

13

1

15

10

7

14

16

17

18

2 3

19

20

revised 6/2016



4/2014 5 56042615 - BU800

PARTS LIST

ASSEMBLY - BU800
 Item Ref. No. Qty Description
 1 56383542 1 Cover-Top-BU800
 2 962957 2 Screw, 10-16 X 1/2 Self Tap
 3 51609A 2 Bumper
 4  1 Handle, Asm. (see Handle Assy)
 5 980651 4 Washer, 5/16 Flat
 6 980652 8 Washer, 5/16 Lock
 7 85814A 2 Screw, 5/16-18 c 1/4 HH
 8  1 Frame Assembly, 20” Traverse (see Frame Assy)
 9  1 Head Assembly, 20” (see Head Assy)
 10 85811A 4 Screw, 5/16-18 x 3/4 Hex Hd.
 11 980205 4 Washer, .311 I.D. x 1.06 O.D.
 12  1 Body Assembly (see Body Assy)
 13 30741A 1 Cover Dust Bag
 14 85816A 2 Screw, 5/16-18 x 1.75 Hex Hd.
 15 54195A 1 Bag, Dust (Package Of 10)
 16 56016731 1 Decal, Nilfi sk
 17 56383330 1 Spacer Battery
 18 56383494 1 Spacer-Battery-15.5 x 2.0 x .75
 19 56383545 1 Decal-Front-Stripe
 20# 41217A 2 Cable, Battery Series
 [ ]# L08812063 3 Terminal Clamp Batt
 [ ]# L08812064 3 Terminal Clamp Batt

    ACCESSORIES
 * 56044650 1 Literature Pack
 * 54195A 1 Bag Dust 10-Pack
 * 11223A 1 Active Vac Kit
 * 976240 1 Pads CS 20” Aqua Ultra HS (case of 5)

      [ ] = Not Shown
      * = Optional, Not Included

# = Revised or new since last update

revised 6/2016



6 BU800 - 56042615 4/2014

PARTS LIST

FRAME  ASSEMBLY

 1 

 2 

 3 

 4 

 5 
 7 

 8 

 9 

 10 

 13 

 15 

 16 

18

 18 

 20 

 21 

 21 

 22 

 23 

 24 

 24 

 25 

 26 

 28 

 29 

 30 
 31 

 32 

 33 

 34 

 35 

 36 

 37 

 38 

 39 

 40 

 41 

 11 

 27 

42

6

revised 9/2014



4/2014 7 56042615 - BU800

PARTS LIST

FRAME ASSEMBLY
 Item Ref. No. Qty Description
 1  1 Chassis Weldment (not available for sale)
 2 56002098 2 Wsh, Flt Sae 1/4
 3 56109766 2 Screw Button Head 1/4-20 X .63
 4 962950 2 Screw 1/4-20X3 PN ST PH
 5 56003859 2 Wsh-Serrated Ext Ss M10
 6 56383251 4 Mount Vibration Damping
 7 56383203 2 Seat Soft Spring
 8 56383204 1 Gasket Charger
 9 56383205 4 Spacer Steel
 10 56383212 1 Head Lift Weldment 20/24
 11 56383250 4 Scr Button Soc 3/8-16 X 2.00
 13 87060A 1 Bushing Insulating
 15 915044 2 Key, 3/16 Sq.
 16 920148 1 Nut, 3/8-16 Hex Jam
 18 920342 6 Nut Esna 3/8-16
 19 962244 4 Screw, 3/8-16 X .75 Hex
 20 962620 2 Screw, 5/16-24 X 3/4” Hex Hd.
 21 980205 3 Washer, .31 I.D. X 1.06 O.D.
 22 980645 4 Washer, 3/8” S.A.E. Flat
 23 980651 8 Washer, 5/16 Flat
 24 980652 10 Washer, 5/16 Lock
 25 980657 2 Washer, Lock 1/4
 26 56381751 1 Plate Spring Base
 27 56381854 2 Spring Compression
 28 56382846 1 Screw Head Pressure Adj
 29 41036A 1 Charger, Battery 36vdc/21a
 30 41043A 1 Transaxle
 31 47202A 3 Ferrite Bead
 32 56383396 2 Caster Swivel 3.5 Sealed
 33 54692A 2 Wheel, 8”
 34 54768A 1 Clamp P 5/16 Steel
 35 62435A 2 Clamp, Transaxle
 36 69639A 1 Strap, Static
 37 81104A 1 Nut, 1/4” Nylock
 38 81220A 2 Nut, Serrated Flange
 39 85700A 2 Screw, 1/4-20 X 1 H.H.C.S.
 40 85811A 8 Screw, 5/16-18 X 3/4 Hex Hd
 41 87616A 2 Washer, FLT, 1.00x.75x.06 Nylon
 42 56383253 4 Washer Snubbing

revised 12/2014



8 BU800 - 56042615 4/2014

PARTS LIST

HANDLE ASSEMBLY

1
2

3
4

5

6

7

8

10
11

12

13
7 14

15

16

17

18

19

20

21

22



4/2014 9 56042615 - BU800

PARTS LIST

HANDLE ASSEMBLY
 Item Ref. No. Qty Description
 1 40786A 1 Switch, Key
 2 47381B 1 Switch, Rocker
 3 912226 1 Meter, Hour 12V DC
 4 41008A 1 Display, Tru-Charge
 5 85383A 1 Screw, 10-32 x 3/4 P.H.
 6 52556A 1 Switch, Push Button
 7 962957 6 Screw, 10-16 x 1/2 Self Tap
 8 85313C 2 Screw, PHMS 6-32 x 3/8
 9   Intentionally Omitted
 10 80104A 4 Screw, 10-32 x 1/2 S.S.
 11 11178A 2 Switch, Assembly Handle
 12 50962A 1 Knob, Speed Control
 13 61922A 1 Retainer, 5K Potentiometer
 14 980666 1 Washer, 3/8 Starlock External
 15 40750A 1 Harness, Potentiometer Asm.
 16 71424A 1 Label, Control Panel
 17 40786S 1 Spacer, Key Switch
 18 61906A 1 Panel, Control
 19 920224 3 Nut, 10-32 Hex
 20 980603 4 Washer, #10 Lock Ext. Tooth
 21 920056 2 Nut, 6-32 E.S.N.A. Nylock
 22 30684A 1 Handle-Control



10 BU800 - 56042615 4/2014

PARTS LIST

BODY ASSEMBLY

1 2

3

4

5

6

7
8

9

10
11

12

13

14

15

16

17

18

19

20

23

24

25

26

27

28

29

30

31

32
33

34

35

36

37 38

34

384

9



4/2014 11 56042615 - BU800

PARTS LIST

BODY ASSEMBLY
 Item Ref. No. Qty Description
 1 920108 3 Nut, 8-32
 2 920208 4 Nut, 1/4-20 Hex
 3 962027 1 Screw, 8-32 X 1/2 P.H.
 4 962823 5 Screw, 1/4-20 X 1/2 P.H.
 5 962957 3 Screw, 10-16 X 1/2 Self Tap
 6 980614 4 Washer, 1/4” Starlock, External
 7 980651 2 Washer, 5/16 Flat
 8 980652 2 Washer, 5/16 Lock
 9 56002873 3 Nut, Hex Nyl Loc 10-32
 10 56381710 1 Plate Electrical Wldmt
 11 56383244 3 Trim Lock 4-Inch
 12 56383487 1 Switch-Tilt
 13 56383544 2 Decal-BU800-Nilfi sk
 14 56393722 1 Circuit Breaker 70A
 15 30778A 1 Cover, Lower
 16 38739A 1 Cover, Harness
 17 38740A 1 Strap, Retention (Dust Bags)
 18 40770A 1 Cord, Charger Schuko
 19 41007A 1 Relay, Traverse Power
 20 41022A 1 Diode Avalanche Asm
 [21] 41038A 1 Harness, Logic 20” Trav Burn
 [22] 41041A 1 Harness Main
 23 41042A 1 Controller, I-Drive 36V Traverse
 24 41448B 1 Breaker, 30A Circuit
 25 41801A 2 Contactor, Main 36V
 26 42401A 1 Diode, Asm Contactor
 27 52548A 3 Tab, 1/4” Screw
 28 54770A 2 Fastener Ratchet
 29 61598A 1 Bracket, Cord Wrap
 30 61909A 1 Cover, Front Elec. Plate
 31 79984A 1 Label Connection Dia
 32 79985A 1 Label Batt Conn
 33 80380A 2 Screw, 8-32 X 1 1/4” P.H.
 34 84237A 6 Screw, 10-32 X .50 P.H.
 35 85395A 2 Screw, 1/4-20 X 1/2” P.H.
 36 85811A 2 Screw, 5/16-18 X 3/4 Hex Hd
 37 87200A 3 Washer, Lock #8
 38 98470A 3 Screw 10-32 X 1.00

      [ ] = Not Shown



12 BU800 - 56042615 4/2014

PARTS LIST

HEAD ASSEMBLY

FRONT

1
2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17



4/2014 13 56042615 - BU800

PARTS LIST

HEAD ASSEMBLY
 Item Ref. No. Qty Description
 1 56002826 2 Nut, Hex Nyl Loc-Thin 5/16-18
 2 56009022 1 Wsh, Flt .754 X 1.250 X .120
 3 56383206 1 Motor Mount Weldment
 4 56383218 2 Washer Rubber
 5 56383219 2 Spacer Bearing
 6 56383224 2 Bumper Button
 7 56393565 1 Skirt Assy
 8 41066A 1 Motor 2 Hp 36v 1500 RPM
 [ ] 56407500 1   Brush Assembly Kit
 9 980205 1 Washer, .31 I.D. X 1.06 O.D.
 10 30739A 1 Shroud Dust
 11 30783A 1 Mount, Motor
 12 40849A 1 Suppressor Emi Split
 13 54435A 1 Gasket 2 Piece
 14 56925A 1 Pad Driver
 [ ] 57369A 1   Retainer Pad Bot Half Only
 15 80292A 1 Screw .25-20 X 1.00 Bhhr Sems
 16 80297A 4 Screw 1/4-20 X 1.75 Bh Zp Sems
 17 85814A 2 Screw 5/16-18 X 1 1/4 Hh

      [ ] = Not Shown



14 BU800 - 56042615 4/2014

PARTS LIST

TO SHROUD AIR INTAKE

 1 

 2 

 4 
 5 

 6 

 7 
 8 

 9 

 10 

 11 

 12 

 13 

 14 

ACTIVE VAC KIT
 Item Ref. No. Qty Description
  11223A 1 Active Vac Kit NOTE 1
 1 56380133 1 Plug-Hole 1 5/16 NOTE 2
 2 56383226 1 Bracket Active Vac
 4 872102 1 Clamp Wire .312 Id
 5 962957 1 Screw, 10-16 X 1/2 Self Tap
 6 980650 2 Washer, #10 Lock
 7 980651 2 Washer, 5/16 Flat
 8 980652 2 Washer, 5/16 Lock
 9 980982 2 Washer  10 Sae Flat Pltd
 10  1 Hip Vac Assembly NOTE 3
 11 38044A 1 Hose, Vacuum
 12 38045A 1 Cap, Shroud NOTE 2
 13 80205A 2 Screw, M5 X 0.8 X 20mm Pan Head
 14 85811A 2 Screw, 5/16-18 X 3/4 Hex Hd
    Accessories
 [ ] 1406554010 A/R Dust Bag-58 Gallon-Pack of 5
 [ ] 1406794010 A/R Round Motor Protection Filter-Pack of 1
 [ ] 1406597500 A/R Exhaust Filter-Pack of 3
 [ ] 1406908000 A/R Cloth Dust Bag-Reusable/Shake out
      [ ] = Not Shown
NOTE 1: This is offered as an optional kit only.
NOTE 2: Optional usage depending on application.
NOTE 3: The vacuum unit is not available separately.  If you need to replace it please order the kit 11223A.



4/2014 15 56042615 - BU800

PARTS LIST

1

2

33

TRANSAXLE
 Item Ref. No. Qty Description
 1 52804A 1 Motor, Transaxle NOTE 1
 2 52803A 2 Brush, Asm.
 3 56315379 2 Mounting Sleeve Neoprene
 [ ] 52801A 1 Coupler, Transaxle

      [ ] = Not Shown

NOTE 1:  Voltage:  36 VDC - Free Speed: ~ 130 RPM - Torque:  140 in-lbs @ 110 RPM (Ref. Only)



16 BU800 - 56042615 4/2014

PARTS LIST

LADDER DIAGRAM



4/2014 17 56042615 - BU800

PARTS LIST

RECOMMENDED SPARE PARTS

NORMAL WEAR
  Ref. No. Qty Description
  54195A 1 Bag Dust 10-Pack
  56393565 1 Skirt Assy
  57369A 1 Retainer Pad Bot Half Only

ORDINARY MAINTENANCE
  Ref. No. Qty Description
  56383251 4 MOUNT VIBRATION DAMPING
  56383396 2 Caster Swivel 3.5 Sealed
  54692A 2 Wheel, 8”
  56407500 1 Brush Assembly Kit
  41066A 1 Motor 2 Hp 36v 1500 RPM
  56925A 1 Pad Driver
  52804A 1 Motor, Transaxle
  56315379 2 Mounting Sleeve Neoprene
  52803A 2 Brush, Asm

EXTRAORDINARY MAINTENANCE
  Ref. No. Qty Description
  41043A 1 Transaxle
  41036A 1 Charger, Battery 36vdc/21a
  40786A 1 Switch, Key
  47381B 1 Switch, Rocker
  41008A 1 Display, Tru-Charge
  11178A 2 Switch, Assembly Handle
  40750A 1 Harness, Potentiometer Asm
  71424A 1 Label, Control Panel
  41801A 2 Contactor, Main 36V
  41042A 1 Controller, I-Drive 36V Traverse
  56383487 1 Switch-Tilt
  41007A 1 Relay, Traverse Power
  56393722 1 Circuit Breaker 70A
  41448B 1 Breaker, 30A Circuit







Nilfi sk A/S
Kornmarksvej 1 · DK-2605 Brøndby · Denmark
Tel.: +45 43 23 81 00 · Fax: +45 43 43 77 00
mail.com@nilfi sk.com
www.nilfi sk.com


	Blank Page
	Blank Page

